[TV PALFINGER )
E140-E165

0409100

OO
NRNNNENKN
QOOoLLOLD
I IO

T
AL LLILLILLI LI

864207

SGHZ20-LP




EPSILON Knickarm 2u Tafel
Outer boom to figure 0400100
E140-E165 Deuxieme bras volrplanehe = ga12008
Nr. Ersatzteil Nr. Stk. J Abmessung
No. | Sparepart no. Dty. Teilebezeichnung Description Nomenclature imension
No. | No Piece de Nbre. Dimension
rechange
1 YE51005 12 Sechskantschraube Hexagon screw Vis a six pans M8x25 H 1125
2 YE79004 6 Schlauchschelle Hose clip Bride de flexible
3 YE70028 4 Verschraubung Adaptor Raccord G 15L
4 YE70027 2 Verschraubung Adaptor Raccord EW 15L
5 YE71169 1 Hydraulikleitung High pressure pipe Tuyau 15x1,5
6 YE71170 1 Hydraulikleitung High pressure pipe Tuyau 15x1,5
7 YE71149 1 Hydraulikleitung High pressure pipe Tuyau 15x1,5
8 YE71150 1 Hydraulikleitung High pressure pipe Tuyau 15x1,5
9 YE71172 1 Hydraulikleitung High pressure pipe Tuyau 15x1,5
10 YE71171 1 Hydraulikleitung High pressure pipe Tuyau 15x1,5
11 YBL033 1 Leitungsbausatz Pipe kit Emseble de
tuyautiers
12 YE10059 1 Bolzen Pin Axe D=50
13 YE79005 2 Schlauchschelle Hose clip Bride de flexible
14 YKVB-1 1 Knickarm Outer boom Deuxieme bras RAL 3020
fur E140L79V, for E140L79V, pour E140L79V,
E140L94V E140L94V E140L94V
E160L79V, E160L94V E160L79V, E160L94V E160L79V, E160L94V
15 YE22027 1 Knickarmverrohrung QOuter boom tubing Tuyauterie deuxieme
bras
fur E140L79V, for E140L79V, pour E140L79V,
E140L94V E140L94V E140L94V
E160L79V, E160L94V E160L79V, E160L94V E160L79V, E160L94V
16 YE19008 2 Konsole Bracket Console
17 YE80004 2 Gluhlampe Glow lamp Ampoule H3 24V 70W
YE80028 Gluhlampe Glow lamp Ampoule H3 12V 55W
18 YE52003 2 Mutter Nut Ecrou M10 DIN985 8
19 YE50024 8 Sechskantschraube Hexagon screw Vis a six pans M10x14 DIN933
20 YE80003 2 Scheinwerfer Projector Phare
21 YE81119 2 Stecker Plug Fiche
22 YE81005 4 Flachstecker Flat plug Fiche plate
23 YE54001 1 Sicherungsring Circlip Circlips d=70s=2,5DIN471
24 YKS11B-1 1 Knickarm Outer boom Deuxieme bras RAL 3020
fur E140L82,E160L82 for E140L82,E160L82 pour E140L82,E160L82
YKS16B-1 Knickarm Outer boom Deuxieme bras RAL 3020
fur E1400L96,E140L103 for E140L96,E140L103 pour E140L96,
E140L103
E160L96, E160L103 E160L96, E160L103 E160L96, E160L103
25 YE50023 2 Sechskantschraube Hexagon screw Vis a six pans M8x30 DIN933
26 YE58001 1 Schmiernippel Grease nipple Graisseur M10x1
27 YE10049 1 Bolzen Pin Axe D=70
28 YE11009 1 Bolzensicherung Pin locking Frein de boulon
29 YE51010 3 Senkschraube Screw Vis M12x20 DIN7991
30 YE50016 1 Zylinderschraube Cheese—head screw Vise tete cylindr. M12x16 DIN912
31 YE54010 2 Sicherungsring Circlip Circlips d=50 s=2 DIN471
32 YE13043 2 Distanz Spacer Distance d=52.3 D=60.3 B
33 YE10048 1 Bolzen Pin Axe D=50
34 YE56202 2 Gleitlager Sleeve bearing Palier de glissement d=80 D=85 B=80
35 YE52002 2 Mutter Nut Ecrou M8 DIN985 8
36 YE21007 1 Kettenspanner Chain mounting Chaine support cplt.
37 YE55003 12 Tellerfeder Disc spring Disque a ressort d=25.4 D=50 S=3




EPSILON Knickarm 2u Tafel
Outer boom to figure 0400100
E140-E165 Deuxieme bras volrplanehe = ga12008
Nr. Ersatzteil Nr. Stk. J Abmessung
No. | Sparepart no. Dty. Teilebezeichnung Description Nomenclature imension
No. | No Piece de Nbre. Dimension
rechange
38 YE52023 2 Mutter Nut Ecrou M24 DIN934 8
39 YE21003 1 Kettenspanner Chain mounting Chaine support cplt.
40 YE55001 12 Tellerfeder Disc spring Disque a ressort d=20,4 D=40 S=2
41 YE52011 2 Mutter Nut Ecrou M20 DIN934 8
42 YE50040 4 Sechskantschraube Hexagon screw Vis a six pans M10x35 DIN933 8
43 YE15032 1 Gleitpaket Guide block Patin de guidage
44 YE22025 1 Knickarmverrohrung Quter boom tubing Tuyauterie deuxieme
bras
fur E140L82,E160L82 for E140L82,E160L82 pour E140L82,E160L82
YE22022 Knickarmverrohrung QOuter boom tubing Tuyauterie deuxieme
bras
fur E1400L96,E140L103 for E140L96,E140L103 pour E140L96,
E140L103
E160L96, E160L103 E160L96, E160L103 E160L96, E160L103
45 YE15033 1 Gleitpaket Guide block Patin de guidage
46 Y51009 4 Senkschraube Screw Vis M8x20 DIN7991
47 YE70040 4 Verschraubung Adaptor Raccord EGE 12L R3/8-ED
48 YE72064 4 Schlauch Hose Flexible 4640-112-A12L
fur E1400L96,E140L103 for E140L96,E140L103 pour E140L96,
E140L103
E140L79V, E140L94V E140L79V, E140L94V E140L79V, E140L94V
E140Z295 E140Z295 E140Z295
E160L96, E160L103 E160L96, E160L103 E160L96, E160L103
E140L79V, E140L94V E140L79V, E140L94V E140L79V, E140L94V
E165Z95 E165Z95 E165Z95
YE72019 Schlauch Hose Flexible 3730-112-A12L
fur E140L82,E160L82 for E140L82,E160L82 pour E140L82,E160L82
E140Z76,E165Z76 E140276,E165Z76 E140Z76,E165Z76
E140z81,E165781 E140z81,E165781 E140z81,E165Z81
49 YE15034 4 Gleitstein Guide block Patin de guide
50 YE52010 4 Mutter Nut Ecrou M24 DIN439B 8
51 YE51008 4 Gewindestift Winding pin Vis sans tete M24x50 DIN913
52 YE52008 1 Nutmutter Nut Ecrou M75x2
53 YE10038 1 Bolzen Pin Axe D=80
54 YE11003 1 Bolzensicherung Pin locking Frein de boulon
55 YE50008 8 Sechskantschraube Hexagon screw Vis a six pans M12x20 DIN933
56 YE54008 2 Sicherungsring Circlip Circlips d=80s=2,5
57 YE13003 3 Distanz Spacer Distance d=81 D=91 B=3
58 YE10037 1 Bolzen Pin Axe D=50
59 YE50013 2 Zylinderschraube Cheese—head screw Vise tete cylindr. M8x55 DIN912
60 YKZ11B-1 1 Knickarm Outer boom Deuxieme bras RAL 3020
fur E140Z276,E140Z81 for E140Z276,E140Z81 pour E140276,E140Z281
E165776,E165Z81 E165776,E165Z81 E165776,E165Z81
YKZ16B-1 Knickarm Outer boom Deuxieme bras RAL 3020
fur E140Z95,E165795 for E140Z95,E165795 pour E140Z295,E165Z295
61 YE22024 1 Knickarmverrohrung QOuter boom tubing Tuyauterie deuxieme
bras
fur E140Z276,E140Z81 for E140Z276,E140Z81 pour E140276,E140Z81
E165776,E165Z81 E165776,E165Z81 E165776,E165Z81
YE22021 Knickarmverrohrung QOuter boom tubing Tuyauterie deuxieme
bras
fur E140Z95,E165795 for E140Z95,E165795 pour E140Z295,E165Z295




EPSILON Knickarm 2u Tafel
Outer boom to figure 040.0100
E140-E165 Deuxieme bras volrplanche = 5212008
Nr. Ersatzteil Nr. Stk. J Abmessung
No. | Sparepart no. Dty. Teilebezeichnung Description Nomenclature imension
No. | No Piece de Nbre. Dimension
rechange
62 YE19007 1 Greiferhalterung Grab holder Support de grappin
63 YE53004 4 Scheibe Washer Rondelle d=13 D=19,5 S=2
64 YE24007 1 Greiferhalterung Grab holder Support de grappin
65 YE50025 1 Sechskantschraube Hexagon screw Vis a six pans M12x25 DIN933
fur GLC for GLC pour GLC
66 YE24020 1 Greiferhalterung Grab holder Support de grappin




	TAFFR8001: Deuxieme bras
	TAFEN8002: Outer boom
	TAFDE8003: Knickarm


